
A  b i -a n n ua l  pu b l i ca t i on  o f  t he  Geo rg i a  R u ra l  Wa te r  As soc i a t i on

WATER
Winter/Spring 2010

Georgia’s Women in Water

Marie Allen, Amberly Ferris and Marcie Seleb
Managers of three of middle Georgia’s fi nest water systems 

Carol Fullerton 
Georgia House of Representatives, 
District 151

Shirley Sherrod 
State Director,

USDA/Rural Development



Representing in Georgia

Serving the Southeast Since 1908Serving

AIRMASTER AERATOR
Floating Aeration Systems

AQUIONICS
UV Disinfection Systems

AQUATURBO SYSTEMS, INC.
Surface Aerators & Mixers

BORD NA MONA
PuraSAF, PuraM Bioreactor, 
Monashell Odor Control

BIO-NOMIC SERVICES, INC.
Mobile Dewatering Services
[...]
Women have come to the forefront in the water 
and wastewater industries, demonstrating a strong 
dedication to achieving success in their profession.

19
Welcome Aboard

Shirley Sherrod calls on her many years of valuable 
experience as she steps in as Georgia’s new director 

of the Rural Development Agency.

20
A Good Time had by All
The Fall Training Conference in Helen provided a 
wonderful source of education, entertainment and 
an overall good time for all who attended.

23
Associate Member Spotlight

Carter & Sloope Inc. serves Georgia with a team 
of motivated individuals committed to offering 

progressive consulting engineering and management 
services.

24
GRWA 2010 Tech Conference
Jekyll Island will mark a passing and a new beginning.

Departments

25 Training Schedules & Registration
29 Advertisers Index
30 Advertisers.com

c   ntentsWATER
A  b i - a n n u a l  p u b l i c a t i o n  o f  t h e 
G e o r g i a  R u r a l  W a t e r  A s s o c i a t i o n

Water Stewards 
is published for the

GEORGIA RURAL 
WATER ASSOCIATION

P.O. Box 383
Barnesville, GA 30204
Phone: 770.358.0221
Fax: 770.358.4379

E-mail: grwa1@grwa.org
Web site: www.georgiatraining.com

Published by

Naylor, LLC
5950 NW 1st Place

Gainesville, FL 32607
Phone: 800.369.6220

Fax: 352.331.3525
Web site: www.naylor.com

Publisher
Kathleen Gardner

Editor
Jon Pasierb

Project Manager
Drew Jasinski
Marketing
Holly Straut

Advertising Director
Debbi Brown

Advertising Sales
Lou Brandow, Al Clements, 

Krys D’Antonio, Joe Donato, Kathy Getz, 
Bill Mulligan, Norbert Musial, 
Jason Ruppert, Rick Sauers, 

Mark Tumarkin, Jamie Williams, 
Jason Zawada

Layout and Design
Bill Kitson

Advertising Art
Christina O’Connor

©2010 Naylor, LLC. All rights reserved. 
The contents of this publication may 

not be reproduced by any means, in whole 
or in part, without the prior written 

consent of the publisher.

Published January 2010/GRW-B0110/9693



6   WATERstewards  O  Winter/Spring 2010

363484_Smith.indd   1 12/29/07   11:11:49 AM

432675_sensus.indd   1 6/11/09   7:48:05 AM



GOOD DAY AND WELCOME to 2010. I hope the New Year will 
bring you health and prosperity and the knowledge that when you are 
working in the water and wastewater world, you are working in a field 
second to none. The rewards we receive for providing safe, consistent 
services to our consumers are richly deserved.

I hope all of you are utilizing the many services the Georgia Rural 
Water Association provides. The GRWA staff is highly experienced and is 
ready and able to answer questions, conduct formal and on-site training 
and provide technical assistance. The vast majority of the services are 
provided free of charge to Georgia’s communities and counties so you 
should really take advantage of such a rare program.

GRWA is also participating in the America Recovery & Reinvestment 
Act (ARRA) Loan and Grant Program, acting in a supporting role to 
Rural Development. We have two circuit riders charged with the respon-
sibility of contacting potential applicants for the ARRA money, assisting 
in developing an action plan, and helping those applicants reach the 
proper RD personnel to continue the process.

I have only mentioned a small portion of the services GRWA has 
available to small communities and counties. I suggest contacting our 
office in Barnesville at 770-358-0221 or visiting our Web site, georgia-
training.com, to see the full scope of our activities.

I hope to see you on Jekyll Island in May when we will celebrate our 
31st Spring Training Conference.

Doug Anderton
GRWA President and NRWA Director

president
MESSAGE FROM THE

The GRWA staff is 
highly experienced 
and is ready and 
able to answer 
questions, conduct 
formal and on-site 
training and provide 
technical assistance.

WATERstewards  O  Winter/Spring 2010    7



Carter & Sloope, Inc. is a Macon based consulting engineering firm offering a full range of civil and
environmental engineering, waterfront structures and planning services. The firm’s primary ser
vices include civil and environmental engineering with concentrations in water and wastewater
systems. Since its founding, the firmhas diversified to offer expertise in stormdrainage/stormwater
management, roadway design, streetscape design, surveying, landscape architecture, marine
structures, bridges and building structures .

C&S operates offices in Macon, Albany, Athens, Canton, and Savannah, Georgia. C&Smaintains a
full staff of professional engineers, project engineers, landscape architects, technicians, and sur
veyors. Our staff is experienced in providing complete planning, design and construction manage
ment services.

These services are provided to a variety of clients in both the public and private sector, including
municipalities, industries, land developers, architects and utility authorities.

ServiceAreas
Environmental Engineering
Civil Engineering
Marine andWaterfront
Structures
Landscape Architecture
Permitting
Planning
Funding Assistance
Surveying

Since 1990, Carter & Sloope, Inc. has served the engineering and community
development needs of cities and counties throughout Georgia. We will con
tinue to provide quality responsive service and technical expertise to assure
our clients of consistently high levels of satisfaction and success.

“We recognize that relat ionships
are about people…not projects…
a project is impersonal and about
business only. We focus on the

people affected by the projects.”

Macon •Albany •Athens • Canton • Savannah
1 800 749 3923 • www.cartersloope.com

456119_Carter.indd   1 11/18/09   4:03:19 PM



WATERstewards  O  Winter/Spring 2010    9

A s a young man in the U.S. Navy, Robert Lovett ran a 
pair of triple-effect evaporators that turned seawa-
ter into fresh water for the crew of the aircraft car-

rier USS Saratoga. He couldn’t have known then that water 
would become his career.

Lovett, now 70, has worked in water and wastewater 
treatment for 33 years and has no plans to slow down. His 
main job is to operate the water and wastewater treatment 
plants in Woodbury, Ga., a community of 1,200, about 60 
miles south of Atlanta. He also serves as contract operator 
for treatment systems in the nearby towns of Warm Springs 
(population 400), Concord (200), Talbotton (500) and 
Greenville (1,000).

There is no question he has followed his calling. 
“Somebody told me a long time ago to find something you 
really, really like to do, and then get somebody to pay you 
to do it,” he says. “And that’s what I’ve done. I can hon-
estly say that in all my years in water and wastewater, I’ve 
never got up a single morning dreading to go to work. I’ve 
enjoyed every day, and working seven days a week.”

Lovett enjoys serving the public as well as giving back 
to the profession through activity in the Georgia Rural 
Water Association and service on the board of directors of 
the Meriwether County Water Authority.

Change for the better
Lovett joined the Navy in 1958, after graduating from 

high school in Woodbury, and attained the rank of petty 
officer second class. He left after his four-year hitch and 

went to work for a business form printing company back 
home.

After 14 years, he was tired of that. His wife Sylvia Lovett, 
city clerk in Woodbury, found out the mayor needed some-
one to run the water treatment plant and let her husband 
know. “So I switched over, and it’s the best thing I’ve ever 
done,” says Lovett.

He took training through the Georgia Water & Pollution 
Control Association and soon was operating both the water 
and wastewater treatment plants. Today, he holds Georgia 
Class 3 wastewater and Class 2 water certifications.

About 20 years ago, he started doing contract work for 
other communities. Perhaps his most interesting assignment 
is operating the new sequencing batch reactor (SBR) plant in 
Warm Springs, site of the Roosevelt Warm Springs Institute 
and former President Franklin Roosevelt’s Little White House.

The Warm Springs treatment system was built in 1950 and 
later deeded to the city. Lovett began operating that aging 
activated sludge plant 17 years ago. “We met our permit, but 
the plant was aging,” he says.

In 2006, the new $5 million SBR plant (Aqua-Aerobic 
Systems, Inc.) went online, serving the city and as many as 
200,000 visitors to the Roosevelt historic sites each year. The 
plant is designed for 400,000 gpd and now treats 200,000 
gpd on average.

Consistent performance
Influent passes through a bar screen, then drops into a lift 

station, from which three Flygt pumps lift it to the two SBRs. 

FAITHFUL SERVANT

33-year 
wastewater 
vet still loving 
what he does

By Ted J. Rulseh



10   WATERstewards  O  Winter/Spring 2010

Treated effluent decants to an equaliza-
tion basin and from there goes through 
UV disinfection and into Cold Creek.

After decant, biosolids are pumped 
to an aerobic digester, and from 
there to a drying bed (F.D. Deskins 
Company, Inc.). “It’s the only drying 
bed of its kind in Georgia,” says Lovett. 
“Instead of sand, it uses crushed gravel 
on top. With sand, the material takes a 
month to dry. With this system, in good 
weather, it dries in five or six days. 
After that, we rake it up and take it to 
the landfill.” Water from drying bed 
underdrain is piped back to the plant 
headworks.

Plant influent averages 180 mg/l 
BOD and 140 mg/l TSS. The NPDES 
permit calls for 17 mg/l BOD and TSS 
in September, October and November 
and 30 mg/l for the rest of the year. 
Actual effluent BOD and TSS are below 
5 mg/l. “It looks like drinking water,” 
Lovett says. “Ammonia is below the 
detection limit. Our pH limit is 6 to 
9, and that runs about 7.2. The dis-
solved oxygen limit DO limit is five 
parts per million, and that runs better 
than seven. We’ve never failed to meet 
our permit.”

Lovett made his own contribution to 
the plant’s design, calling for the addi-
tion of DO probes in a feedback loop 
to optimize blower operation in the 
SBRs and save energy. “I read about 
that in a magazine at the time we were 
building the system,” he says.

“Most plants run the blowers on a 
timed basis to keep the DO level up. 
We control the blowers with the DO 
probes. We keep the DO in a range 
from 1.2 to 2.5 parts per million. The 
blowers come on at 1.2 and cut off at 
2.5. We spent about $11,000 for that 
system with a change order, but it was 
well worth the money.”

The SBR process is fully automated, 
and a SCADA system enables Lovett to 
monitor the operation from Woodbury.

Keeping tabs
Meanwhile, Lovett watches over the 

Woodbury treatment facilities, with 
help from one full-time operator, Ray 
Grizzard. The water treatment plant, a 
40-year-old coagulation, sedimentation, 
filtration and chlorination system, is 

Call Before You Dig.
It’s the law.

Calling just got Easier! 
Just dial 811 Nationwide, including Georgia.

www.gaupc.com

1-800-282-7411, or 770-623-4344 in the Metro Atlanta area, 
will still put you in touch with the UPC of Georgia.

367112_Utilities.indd   1 1/28/08   10:42:13 AM

NGWA

CERTIFIED

K
N

O
W

L
E
D

G
E E

X
P
E
R
IE

N
C
E

ABILITY

C.W.D./P.I.

Municipal • Agricultural • Industrial
Residential • Environmental

Quality Construction Practices Since 1965
For Maintaining Groundwater Quality

Phone: (478) 986-3192 • Fax: (478) 986-5880
www.greeneswaterwells.com • jgreene@greeneswaterwells.com

water wells, inc.

382331_Greenes.indd   1 6/2/08   2:22:55 PM



WATERstewards  O  Winter/Spring 2010    11

permitted for 750,000 and actually pro-
duces about 200,000 gpd. 

The wastewater plant is rated at 
325,000 gpd and processes about half 
that amount. The influent enters a four-
acre oxidation pond and from there 
flows to a 9-million-gallon holding 
pond. It is then pumped about one 
mile to a spray field of six spray areas 
equipped with fixed heads.

“We raise 44 acres of coastal 
Bermuda grass,” says Lovett. “I used 
to bale about 10,000 bales of hay per 
year. Then it reached the point where 
we couldn’t get the help we needed, 
so we bid that out now. Three Trees 

Farm in Woodbury handles that now, 
and they round-roll it. They get four or 
five cuttings of some pretty good hay.” 
The facility’s permit calls for 50 mg/l 
TSS and 30 mg/l BOD. Chlorination is 
not required; a buffer strip and chain-
link fencing restrict public access to the 
spray fields.

The other treatment facilities that 
Lovett runs on contract are simple 
lagoon systems. He handles the testing, 
sending samples to a private laboratory. 
City public works employees provide 
maintenance support.

Giving back
The diverse responsibilities don’t 

bother Lovett – in fact, he thrives on 
them. “I go to work every morning 
at four o’clock, and I work until it’s 
done,” he says. “I just enjoy it. It’s 
been my life.” In his spare time, Lovett 

attends meetings of the National Rural 
Water Association – 16 of them in all 
around the country. He was a found-
ing board member of the Georgia 
Rural Water Association and has 
served as treasurer, vice president, and 
president.

“Georgia Rural Water is one of the 
best organizations we have in the 
state,” Lovett says. “Their executive 
director, Jimmy Mathews, has done 
more for water and wastewater than 
anyone I know. They do video inspec-
tion and smoke testing of sewer lines, 
leak detection, troubleshooting, and 
other services for us. They also do 
all the training classes for water and 
wastewater operators.”

I could not, or would not go any fur-
ther without mentioning a friend who 
has helped me grow in my profession 
and that person is Jerry Hood, Vice 

AT A GLANCE

Robert Lovett, City of Woodbury, Ga.
Position: Wastewater and water operator
Experience: 33 years
Responsibilities: Employed by City of Woodbury; contract operator for 
Warm Springs and three other communities
Certifications: Georgia Class 3 wastewater and Class 2 water 
Awards: Outstanding Operations, Water Plant (under 1 mgd), 1980 and 1986, 
Georgia Water & Pollution Control Association
Goals: Continue working until age 90

PITTSBURG
TANK & TOWER

MAINTENANCE CO., INC.

 SAVE!
We have a crew in

YOUR AREA!
 Inspections Repair New & Used Tanks
 Wet Clean Relocation Elevated
 Dry Paint Erectors Underground
 ROV Insulation Dismantles Ground Storage
 (Robotic) API Mixing System

ROV inspections can be viewed on 
TV console during inspection & DVD 
provided.  All inspections include 
bound reports, recommendations and 
cost estimates.

www.watertank.com
270-826-9000 Ext. 253

449194_Pittsburg.indd   1 10/2/09   7:39:26 AM

Florida
· Ft. Myers · Jacksonville · Miami · Ocala · Orlando · Tampa · W. Palm Beach

Georgia
· Atlanta · Albany · Augusta · Gainesville · Savannah

Tennessee
· Chattanooga

CumminsPowerSouth.com

• Reliable on-site prime, peaking and standby power
• Preventive care for your genset
• Rental Power - 35 kW to 2 MW

• 24/7 support

To learn how we have helped
others, call us today 

at 800-768-7278.

Our energy working for you.TM

384742_Cummins.indd   1 6/4/08   5:40:36 PM



12   WATERstewards  O  Winter/Spring 2010

We don’t get too much credit out here 
pumping the water. I just enjoy work-
ing with the public. We’re public ser-
vants. We should never forget that.”

To Lovett, every day is interesting. 
“When you come in, you don’t know 
what you’re going to face,” he says. 
“I love the challenges. It keeps you 
young. In a small town, you do it all. 
I’ve always said that if you can run a 
small system, you can run any system, 
because you do everything – the janito-
rial work, cutting the grass, treatment, 
lab work. You do it all.”

Lovett often gives treatment plant 
tours to school groups and civic 
organizations.

“When they flush the commode 
at home, they don’t realize where it 
goes and what happens to it,” he says. 
“When they come out and see our treat-
ment facility they are amazed.”

He sees a bright future in the treat-
ment sector for young people looking 
for rewarding, secure employment. In 